



Joint venture between SGS and IMME Mongolia



SGS IMME MONGOLIA LLC

INSPECTION REPORT

Company : Darkhan Metallurgical Plant
Location: Darkhan Terminal
Date: 2024.1.28

Sample No:	Product weight	H ₂ O	Fe	S	Al ₂ O ₃	SiO ₂	TiO ₂	P	Number of Car:	
		ton	%	%	%	%	%	%	%	pcs
tavannuur 6	1	903.70	0.47	52.00	3.06	2.35	10.54	0.22	0.05	10
	2	856.30	0.30	53.62	3.38	2.18	9.12	0.19	0.03	10
	3	921.30	0.31	54.02	3.67	1.98	8.81	0.22	0.02	10
	4	720.80	0.16	55.13	3.80	1.94	7.89	0.20	0.03	13
Average result*		3,402.10	0.32	53.62	3.46	2.12	9.15	0.21	0.03	43

NOTE: *Average result of all analytes is for summary of product weight.
This result format of the inspection sample only for DMP's internal use only.

Signature:



SGS-IMME Mongolia LLC